
REGULAR MEETING 
OF THE BOARD OF DIRECTORS 

MUNICIPAL WATER DISTRICT OF ORANGE COUNTY 
18700 Ward Street, Fountain Valley, California 

October 20, 2021, 8:30 a.m. 

Due to the current state of emergency related to the spread of COVID-19 and pursuant to Government 
Code Section 54953(e), MWDOC will be holding this Board and Committee meeting by Zoom Webinar 

and will be available by either computer or telephone audio as follows:

Computer Audio: You can join the Zoom meeting by clicking on the following link: 

https://zoom.us/j/8828665300 

Telephone Audio: (669) 900 9128 fees may apply
(877) 853 5247 Toll-free

Webinar ID:  882 866 5300#

AGENDA 
MOMENT OF SILENCE 

PLEDGE OF ALLEGIANCE 
[...]
plastic and metal fabrication; electrical/mechanical system design and installation; start-

up, training, operation and/maintenance activities. 

Numerous private and public contract mechanisms under which Mr. Bowen has 

successfully completed projects include job order contracts, indefinite delivery/indefinite 

quantity contracts, multi-award contracts, basic ordering agreements, federal supply 

schedules, firm fixed-price, on-call, and cost plus contracts. 

Mr. Bowen served as the Quality Control Program Manager on the Nation’s first 

Environmental Multi-Award Contract (EMAC I) and performed as Project Manager and 

Deputy Program Manager on projects completed under the Navy’s Environmental Job 

Order Contract (EJOC II). 

 

Mr. Bowen will provide mechanical inspection services on this contract.   

 

Project Experience 

Program Manager, Mechanical Inspector: N62473-12-D-3004 Marine Corp Base Camp 

Pendleton, Job Order Contract (JOC) for Design-Build of Heavy and Civil Engineering 

Construction - As Program Manager for the Rapid JOC, Mr. Bowen oversaw and managed 

all incidental engineering and construction activity for this multi-year IDIQ contract.  All 

task orders to date have been completed on time and on budget, with no contractor-

initiated change orders, and no liquidated damages.  All task orders to date have been 

negotiated on a firm fixed price basis, and are issued as a design-build performance-

based task order. This contract involves the management of multiple sites and multiple 

task orders, which at most times are running concurrently.  The work associated with this 

contract to date has included water, wastewater, storm water, natural gas distribution 

and facilities type projects. 

 

Program Manager, Mechanical Inspector: N62473-11-D-0813 Naval Base Point Loma, 

Job Order Contract (JOC) for Design-Build of Heavy and Civil Engineering Construction - As 

Program Manager for the NBPL FEAD JOC, Mr. Bowen oversees and manages all 

incidental engineering and construction activity for this multi-year IDIQ contract.  All task 

orders to date have been completed on time and on budget, with no contractor-initiated 

change orders, and no liquidated damages.  All task orders to date have been negotiated 

on a firm fixed price basis, and are issued as a design-build performance-based task 

order. This contract involves the management of multiple sites and multiple task orders, 

which at most times are running concurrently.  The work associated with this contract to 

date has included natural gas distribution, petroleum-based fuels, oils, or lubricants 

(POL) and facilities type projects. 

 

 

 

Page 101 of 212



Jim Bowen, PE 
Mechanical Inspections 

Program Manager, Mechanical Inspector: N62473-09-D-1019 Marine Corp Base Camp Pendleton, Job 

Order Contract (JOC) for Design-Build of Heavy and Civil Engineering Construction - As Program Manager 

for the Rapid JOC, Mr. Bowen oversaw and managed all incidental engineering and construction activity 

for this multi-year IDIQ contract.  All task orders were completed on time and on budget, with no 

contractor-initiated change orders, and no liquidated damages.  All task orders were negotiated on a firm 

fixed price basis, and were issued as a design-build performance-based task order. This contract 

involved the management of multiple sites and multiple task orders, which at most times were running 

concurrently.  The work associated with this contract included water, wastewater, storm water, wash 

water recycling, petroleum-based fuels, oils, or lubricants (POL) and facilities type projects. 

Program Manager, Mechanical Inspector: N62473-07-D-6311 Marine Corp Base Camp Pendleton, Job 

Order Contract (JOC) for Design-Build of Heavy and Civil Engineering Construction - As Program Manager 

for the Rapid JOC, Mr. Bowen oversaw and managed all incidental engineering and construction activity 

for this multi-year IDIQ contract.  All task orders were completed on time and on budget, with no 

contractor-initiated change orders, and no liquidated damages.  All task orders were negotiated on a firm 

fixed price basis, and were issued as a design-build performance-based task order. This contract 

involved the management of multiple sites and multiple task orders, which at most times were running 

concurrently.  The work associated with this contract included water, wastewater, and facilities type 

projects. 

Project Manager, Mechanical Inspector: N62473-13-C-4402 NAF El Centro, Design-Build Repair 

Arresting Gear E 28 - Demolish existing and design-build a new foundation associated with runway 

arresting gear retrieval equipment which supports air traffic at the Naval Air Facility El Centro.  The work 

included removal of the existing foundation and installation of a new concrete foundation support 

system along with rough re-assembly of the arresting gear equipment.  Special care was required to 

obtain the required tolerance levels of the equipment for proper operation with the associated aircraft. 

Project Manager, Mechanical Inspector: N62473-12-C-1416 SERE Camp, Design-Build Sewage 

Treatment System - Design-Build project consists of repairs and upgrades to the existing wastewater 

systems and treatment plant.  A new wastewater treatment plant will replace the existing plant which 

has exceeded its design life.  The new collection piping and corresponding building tie-ins will replace a 

portion of the existing structurally deficient pipe.  The new treatment plant will include the following: 

influent lift station, primary treatment units and secondary treatment unit, effluent pump station, 

wastewater sampling station and 40,000 gallon above-ground overflow tank. 

Page 102 of 212



Ryan Nishimura, P.E. 
Electrical Engineer/SCADA/I&C 

JOINED FIRM 
2006 

PROFESSIONAL 
EXPERIENCE BEGAN 
2000 

EDUCATION 
B.S. Electrical 
Engineering 
University of 
California, San Diego, 
2005 

LICENSES / 
CERTIFICATIONS 
Professional 
Electrical Engineer, 
California, No. 
20050 

PROFESSIONAL 
AFFLIATIONS 

Professional Summary 
Mr. Nishimura is a Professional Engineer with 13 years of professional experience in engineering. 
Mr. Nishimura is also proficient in AutoCad, AutoCad P&ID, AutoCAD Plant 3D, ETAP (Load Flow, 
Short Circuit, Protective Device Coordination & Arc Flash Analysis), Microstation, Plantspace P&ID, 
Sketchup, Allen Bradley RSLogix 500/5000, Schneider Electric Concept, Control Microsystems 
Telepace, Allen Bradley FactoryTalk, GE Fanuc Proficy, and Wonderware InTouch as well as 
programming experience in Matlab, Visual Basic, C, Java, KML (for use with Google Earth), and 
relay ladder logic programming.  In addition to engineering design work, Mr. Nishimura also has 
extensive field experience during installation and startup/commissioning of electrical and 
industrial control systems in the built environment.  

Project Experience 

Title: Electrical & Control Systems Inspector/Start-Up Engineer 
Otay Water Treatment Plant Sodium Hypochlorite Generation 
Client: City of San Diego 
The Otay Water Treatment Plant is a 34.2 mgd conventional water treatment plant for the City of 
San Diego.  This project consisted of providing inspection services and assisting the City in 
oversite on a Design-Build project that involved the replacement of the existing chlorine gas 
system with sodium hypochlorite generators to alleviate the safety concerns associated with 
storing and using chlorine gas for disinfection.  Provided assistance in start-up, electrical testing, 
functional tests, preparing punch item punch lists, and discussing the progress of the work with 
the contractor.  Electrical construction was inspected for conformance to the contract drawings, 
industry standards, and applicable codes. 

Title: Electrical & Control Systems Inspector/Start-Up Engineer 
Metropolitan Biosolids Center Centrifuges Replacement 
Client: City of San Diego 
The Metropolitan Biosolids Center (MBC) is the City of San Diego’s state-of-the-art regional 
biosolids treatment facility.  MBC provides two treatment operations including: thickening and 
digestion of raw solids and the dewatering of wet biosolids.  This project consisted of providing 
inspection services and assisting the City in oversite on a Design-Build project that involved the 
replacement of six (6) dewater centrifuges.  Provided assistance in start-up, electrical testing, 
functional tests, preparing punch item punch lists, and discussing the progress of the work with 
the contractor.  Electrical construction was inspected for conformance to the contract drawings, 
industry standards, and applicable codes. 

Title: Electrical & Control Systems Inspector/Start-Up Engineer 
South Bay Water Reclamation Plant Demineralization Project 
Client: City of San Diego 
The South Bay Water Reclamation Plant (SBWRP) provides local wastewater treatment services 
and reclaimed water for the South Bay area of San Diego with a 15 mgd capacity.  The treatment 
process consists of bar screens, grit chambers, clarifiers, aeration, tertiary filtration, uv 
disinfection, and demineralization.  This project consisted of providing inspection services and 
assisting the City in the oversite on a Design-Build project that involves the full installation of two 
(2) Electrodialysis Reversal (EDR) trailer units relocated from the North City Water Reclamation
Plant to establish a new demineralization facility at SBWRP, including a new clean -in-place
system, new chemical feed systems, and integration into the existing control system at the plant.
Provided assistance in start-up, electrical testing, functional tests, preparing punch item punch
lists, and discussing the progress of the work with the contractor.

Page 103 of 212



Ryan Nishimura, P.E. 
Electrical Engineer/SCADA/I&C 

Title: Electrical & Control Systems Engineer 
City of Buena Park SCADA Maintenance 
Client: City of Buena Park 
Mr. Nishimura provided Electrical and Control Systems Services to maintain the Supervisory 
Control and Data Acquisition (SCADA) system that was designed and installed by BRADY in a 
previous project.  The City’s water system consists of 1 reservoir with a booster pump station, 8 
well sites, and 4 connections to the Metropolitan Water District’s (MWD) Orange County Feeder 
(OCF) system.  Services are provided to perform routine maintenance to keep the system up to 
date and provide assistance in upgrading and further enhancing the SCADA system. 

Title: Electrical & Control Systems Engineer 
Naval Station Mayport Water Treatment Plant PLC Replacement, Mayport, FL 
Client: Naval Facilities Engineering Command - NAVFAC 
Mr. Nishimura provided Electrical and Control Systems Services to replace the existing 
Programmable Logic Controller (PLC) for the Water Treatment Plant at Naval Station Mayport, 
Florida.  This project included the design, installation, and programming for a new PLC, new local 
touchscreen Operator Interface Terminal (OIT), and a new Human Machine Interface (HMI) system 
consisting of two servers located in a control room.  The Water Treatment Plant system consists of 
2 reservoirs, 3 well sites, 6 high service pumps with Variable Frequency Drives (VFD), and a 
chlorine injection system. 

Title: Electrical & Controls Engineer 
South Louisiana Methanol (SLM) Plant, Water Treatment Plant, Port Charles, LA  
Client:  South Louisiana Methanol 
Provided electrical and control system engineering support for the Front End Engineering and 
Design (FEED) Phase 2 work associated with the 2MGD water treatment to support the operations 
of a new $1.2B methanol production facility. The water treatment plant supplies process water to 
multiple sources within the methanol production areas with influent ground water. Water was 
treated to varying levels based on the proposed use for fire water, cooling water, or ultra-pure 
demineralized process water. Raw water treatment was performed by water softening with lime 
and multi-media filtration. Water used for process was then further treated using a multi-step 
demineralization process that included ultrafiltration (UF), reverse osmosis (RO), 
electrodeionization (EDI), and ion exchange. Sludge produced in the softening process was 
dewatered using filter presses. 

Title: Electrical & Control Systems Engineer 
City of Buena Park SCADA Replacement 
Client: City of Buena Park 
Design-Build project consisted of upgrading SCADA System for the City of Buena Park. The City’s 
water system consists of 1 reservoir with a booster pump station, 8 well sites, and 4 connections 
to the Metropolitan Water District’s (MWD) Orange County Feeder (OCF) system. The existing 
Emerson/Iconics SCADA system was outdated and no longer functioning.  The system was 
upgraded to Schneider Electric’s SCADAPack/ClearSCADA system, which is expandable for future 
growth.  The radio network was also upgrade to provide a mesh network to increase the reliability 
of communications to the remote sites. Produced design drawings and specifications, performed 
all PLC programming, oversaw PLC installation and conducted loop checks during startup and 
commissioning and tested all system I/O points end-to-end. 

Page 104 of 212



 

Budgeted (Y/N):   Budgeted amount:   Core __ Choice __ 

Action item amount:   Line item:   

Fiscal Impact (explain if unbudgeted): 

 

Item No. 6 
  

 
 
 
 
 

CONSENT CALENDAR ITEM 
October 20, 2021 

 
TO: Board of Directors 
 
FROM: Administration & Finance Committee 
 (Directors McVicker, Thomas, Dick) 
 
 Robert J. Hunter, General Manager  
 
SUBJECT: Authorize FY2021-22 Budget Revisions 

 
STAFF RECOMMENDATION 
 
It is recommended that the Board of Directors: Approve budget revisions. 
 
COMMITTEE RECOMMENDATION 
 
Committee concurred with staff recommendation. 
 
DETAILED REPORT 
 
It was stated at the April 2021 board meeting that the final revised budget will be presented in 
October 2021. This is when all the agencies Choice Program participation numbers are final which 
usually results in some budget changes. There are three Choice Programs: Water Use Efficiency, 
Public Affairs School Programs and Water Loss Control. The Choice Water Use Efficiency program 
increased their postage budget for 1099 processing of Turf and Spray to Drip mailings by $243. The 
Public Affairs department received their final participation numbers from our member agencies. The 
Choice High School program budget decreased from $66,142 to $63,930, Middle School budget 
increased from $45,709 to $65,441 and the Elementary School program budget decreased from 
$290,807 to $288,310. The salaries and benefits changed slightly as well to align with the 3% 
administration fee promised to the agencies. The end result is an increase in the School Programs 
budget of $17,233. The Water Loss Control Choice program budget was unchanged. The Core 
Budget was revised for Director’s benefits. The costs were re-analyzed due to a consistent budget 
overage which resulted in a budget increase of $33,000. 
 
Attachments: 
Attached hereto is the MWDOC FY21-22 Revised Budget Summary 

Page 105 of 212



 
 

 
Annual Budget for Fiscal Year 2021-22 

 
Revised Budget Summary 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

MWDOC’s mission is: 
 

To provide reliable, high-quality supplies from MWD and 
other sources to meet present and future needs, at  
an equitable and economical cost, and to promote  

water use efficiency for all of Orange County 
 
 
 
 
 

Page 106 of 212



Exhibit A7              
SUMMARY OF REVENUES AND EXPENSES BY LINE ITEMS

FOR BUDGET REVISIONS

FY 2021-2022 FY 2021-2022 FY 2021-2022 FY 2021-2022 FY 2021-2022 FY 2021-2022

CHOICE       
APRIL   

BUDGET

CHOICE 
REVISED 
BUDGET

CORE          
APRIL    

BUDGET

CORE 
REVISED 
BUDGET

CNSLD        
APRIL    

BUDGET

CNSLD 
REVISED 
BUDGET

OPERATING EXPENSES:

Salaries & Wages 547,729$       548,882$         3,630,813$     3,629,660$     4,178,542$     4,178,542$      
(1)

          less for Recovery from Grants/Agencies (18,665)          (18,665)            -                  -                 (18,665)           (18,665)            